2,000 Lb. 3-Pt. Adjustable Bale Spear

BSFA-20 Part List
Ref.Part No.DescriptionReq'd.
1830921Main Frame Weldment1
  830925pear & Socket Assembly (includes #2 thru #9)1
2830926Socket Weldment2
3830928Forged Spear1
42503054Bolt, 7/16"-14NC x 3" Hex Head Grade 51
52502006Washer, 7/16" Springlock1
62500012Nut, 7/16"-NC Full Hex1
7830214U-Bolt, 5/8"-11NC 3" x 4-1/2"2
82502007Washer, 5/8" Springlock4
92500013Nut, 5/8"-11NC Full Hex4
10590108Lift Pin (AK-578)2
11101026Safety Sign - Caution (Instructions)1
12101041Safety Sign - Notice (2000 Lb. Capacity)1